



DIVERSIFIED

TESTING LABORATORIES, INC.

"We Test Per Your Request"

336 WEST FRONT STREET
P.O. BOX 4004
BURLINGTON, NORTH CAROLINA 27215
PHONE (336) 227-7710 • FAX (336) 227-1175
www.diversifiedtestinglabs.com

June 25, 2009

Ms. Jessica Quesnel
INTEGRA INTERNATIONAL FABRICS
3650 Ralph Ellis Blvd.
Loris, SC 29569

Reference: Laboratory Test Report
Lab Identification No. 1187
Invoice No. 22590 (Attached)

Dear Ms. Quesnel:

One (1) vinyl sample, identified as **INTEGRA FABRICS--BARROW PFP** was received and tested in accordance with the California Technical Bulletin #117, Section E (CS-191-53). The results are as follows:

WARP:			<u>Specimen Number</u>			
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>	<u>5</u>	Average
	DNI	DNI	DNI	DNI	DNI	<u>Flame</u>
						DNI

FILL:			<u>Specimen Number</u>			
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>	<u>5</u>	Average
	DNI	DNI	DNI	DNI	DNI	<u>Flame</u>
						DNI

The sample submitted Did Not Ignite and **meets** the minimum requirements of Classification 1 - Normal Flammability.

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Karon S. Matkins

KSM/mr
Attachment